@) LOTUS

= T L T e ST

Allure

Exploded view

— =
— Jé[
- j/




@ LOTUS

A]_]_ure Pos | Number | Description Qty
1 16838 | Deflector plate vermi 1
2 12063 | Insulation side front left | 1
3 12061 Insulation side back left | 1
4 12021 linsulation back left 1
5 12031 Insulation back right 1
6 12011 Insulation side back right | 1
7 12012 | Insulation side front right | 1
8 10851 Bottom chamber casted | 1
— ) [
—\" ] —
D] B 3 (y :
2] B) N >

L i

===




@ LOTUS

All Pos | Number Description Qty

u re 1 11605/11606* | Cover to handle for damper 1
2 91-0065 Damper plate for slide part 1
3 13667 Washer 10 mm DIN125A 1
4 11137 Spring 1
5 13766 Plain washer 6 mm DIN9021 1
6 13701 Buttonhead screw M5 x 12 1ISO7380 1
7 14641 Socket head cap screw M5 x 20 DIN912| 1
8 11608 Rubber bushing 1
9 12412 Bushing 1
10 | B-320508 Socket head cap screw M5 x 8 DIN912 | 1
11 ] 11168 Button head screw M5 x 6 1ISO7380 8.8 | 2
12 | 13673 Washer 5 mm DIN125A 2
13 | 13864 Tube for air damper 1
14 | 13383 Sheet spring with slide part 1

*depends on colour/style




@ LOTUS

Allu r e Pos | Number | Description Qty
1 13275 Door assembled 1
2 11656 Handle Classic welded 1
3 11168 | Button head screw M5 x 6 1ISO7380 8.8 2
4 11965 Hex socket countersunk head screw M4x20 DIN7991| 2
5 12558 | Magnet 45 x 25 x 12 1
6 16984 | block up part for magnet 2
7 91-0087 | Bracket for magnet for door 1
8 13673 | Washer 5 mm DIN125A 2
9 14001 Socket head cap screw M5 x 12 DIN912 2

. (&)
— E[ .




@ LOTUS

T U L AT b ST

Allure

Allur e Pos | Number | Description Qty
1 91013 | Lower door welded 1
2 15863 | Hinges part for lower door 2
3 11727 | Hinges back plate for lower door 2
4 13051 Push button for lower door assembled 1
5 13007 | Plate for stop for lower door 1
6 14645 | Socket head cap screw M5 x 5 DIN 912 8.8 1
7 91027 | Heat shields assembled 1
8 11968 | Hex socket countersunk head screw M4x8 DIN7991| 4
—_— e
//
j
h ) v E)
» L] b )




@ LOTUS

All Pos | Number | Description Qty
u r e 1 91-0099 | Deflector plate steel 1

2 91-0082 | Heat shiels back 1

3 14646 | Socket head cap screw M5 x 6 DIN912 8.8 2

4 10537 | Middle back plate 1

5 11990 | Hex socket countersunk head screw M5x8 DIN7991 8.8 10

6 12993 | Plastic plug 1

7 13955 | Adjustable leg 4

0

\\ Y °
\/? ==

/

ot O :

— -

all

//k

e
W




@ LOTUS

Allure Pos | Number | Description Qty
1 15570 | top plate welded 1
2 11608 | Rubber bushing 4
3 14001 | Socket head cap screw M5x 12 DIN912 | 4
4 13765 | Plain washer 5 mm DIN9021 8
5 13488 | Side panels left welded 1
6 13462 | Side panel right welded 1
7 12873 | Front above door welded 1
9 12651 [ Nut M5 DIN 934 8.8 4
10 | 91-0085 | Heat shiels side 2
11 | 14646 | Socket head cap screw M5 x 6 DIN912 8.8| 4

B a4
%QND
SIS

.

a
—S=




